

<b>CERTIFICATE OF TEST FOR EASE OF DECONTAMINATION</b> BS 4247 Part 1  <b>T E S T A</b>		Certificate Number 240389/11
		Test Completion Date 24th March 1989
<b>Manufacturer:</b> E. Wood Ltd, Standard Way Northallerton, N. Yorks DL6 2XA		<b>Supplier:</b> Mike Booth  Tel: 0609 780170
<b>Product Description</b>	THORTEX CHEMI TECH CR	<b>Colour</b> White
<b>Product Data Sheet Refs</b> Substrate Description                      Mild Steel Substrate Preparation                      Degreased and grit blasted  Treatment of sample prior to test                      None		
Proposed use of surface finish		
<b>TEST</b>	Decontamination Factor (Geometric Mean)	3220
	Deviation Parameter	1.16
<b>RESULTS</b>	Ease of decontamination Classification	Excellent
<b>Laboratory Remarks:</b>  No increase in counter background was observed when a was counted prior to its contamination.		
Test Laboratory IRAS Limited, Unit1, Bold Business Centre Bold Lane, St Helens, Merseyside WA9 4TX  Signed .. <i>Andrew J. Frith</i> ..... Andrew J Frith BSc(Hons)		Laboratory Stamp
pp Laboratory		